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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 [ AASHTO TP31 (horiz. hvdie only, assurmed Possson's ratio)
Data fieMame: DIDATA 20 SLUCKY (UNHASHACWE 5 0 350 MO_1.0D003
Tesripaate file name: DDATA 201 ALUCKY (UNHASHSEPTEMBER 2019.P003
Teest date & fime: 11/2002 3:27:41 AM
Propect: DESERTAS| S31TE (LUCKY CAROLES)
Operator: Team Pusjatan

Comments:
Selup Parameters
Target temperature (*C): 35 Peak loading force (M) 1500
Loading puse width (ma): 250 Estimated Poisson's ratic 0.4
Pulse repattion panod (ma); 3000
Condétioning pulse count 5 Seating force: AASHTO TP31 (10% of pagh)
Specimen Information
entification: ACWC 5.0 35C O
Remarks... Dimenzions Point 1| Point 2] Point 3| Point 4| Point 5| Point 6] Average | Std Dev
Cengih (mm) | 633 | 63.3 | 632 | 634 3.9
Dtameber fmm) | 101.1 | 1011 | 1041 | 1041 101
Cross-sectonst area (mm'): B027.7
Test Results
Conditloning pulses: 5 Pemn't honzl defnipulse (pm): 0.527300

Core tempesature (°C): 36.4
Skin ternperature (*C); 36.3
[Pulsei  [Pulse?  [Pused  |Pulsed  |Pulse5  |Mean [Sid. Dev. | %EV

Resilient modulus (MPa) 2382 2334 % 2270 2204 s ek 41.40 1.78

Total recoverable horz. deform. (pm} | 6.97 710 TA2 T.24 716 T2 oog A

Peak |leading force (N) 1576 1567 1564 1652 1561 1562 ki 0.60

Recoverable hoiz. deform. 81 (um)  |3.74 382 183 388 388 183 005 142

Recoverabde horiz. deform. #2 (pm) 3.23 329 im 134 a7 38 004 1.10

Seating force (N) 156 154 153 151 153 153 1.45 0.85
— Foie —— Horizonkal deformation —— Honzontsl deformation &2

Pulse 2 Pulse 4

Tme {zec)

Industrial Process Controls Global Ltd UTS003 Ver:1.41 (1.41) Printed 1/1/2002 12:03:15 AM



Indirect Tensile Modulus Test

Test method: ASTM D4123-82 [AASHTO TP (horlz Ivdis only. assurmed Poizson's ratio)
Deta fileMame: DADATA 201 SLUCKY [UNHASIACWE 5 5 350 MO _1.D003
Template file name: DADATA 2019LUCKY (UNHAS)SEFTEMBER 2018.P003

Test date & tme: 1172002 3:44:53 AM

Project DESERTAS| 3 1TB (LUCKY CAROLES)

Operator: Team Pusjatan
Comments

Setup Parameters
Target ermperatura () 35
Loading puise width {ms): 250
Pulze repetition penod () 3000
Corditioning pulse count: 5

Specimen Information
entification: ACWC 5.5 35C NO1

Test Results
Condiioning pulses: 5
Core temperature (°C): 36.1
Skin terperature (°C): 35.8

Peak koading force (M) 1500
Estimated Polsaon's ratioc 0.4

Sealing force: AASHTO TP31 (10% of peak)

Dimensions | Point 1] Point 2| Poink 3| Point 4| Point 5| Point 6] Average | Std Dev
immj | 65.1 | 641 1 | 651 6.1
Diameter {mm) | 1001 | 1011 | 101.1 | 101.1 1011

Cress-sectionsl area (mmé): BO27.7

Pemmt horiz] defnipulss {pm): 0.578100

| Pulsa 1 |Pulsa 2 | Pulse 3 | Pulse 4 |Pulsa 5 | Mean | Std. Dew. | WOV
Resilient modulus (MPa) 2615 F508 2464 2407 2415 2482 75.68 3.05
Total recoverable horiz. deform. (pm) |59 [ 1] 616 6.25 61 6.0 11 1.3
Preak lnading force (M) 1502 1485 1474 1462 1433 14T 2327 1.58
Recoverable horiz, deform. #1 (um) 167 178 1.B60 1.82 1.74 i1.76 0.06 3ar
Recoverabls honz. deform_ #2 (um)  [4.25 432 4.35 443 437 4.34 0.06 157
Seating force (M) 142 142 147 148 154 it 4.59 313

— P —— Horizontal deformation —— Horzontal deformation #2

Pulse 1 Pulse 2 Pulse 3 Pulse 4

Industriat Process Controls Global Ltd UTS003 Ver:1.41 (1.41)

Printed 1/1/2002 12:05:06 AM



Indirect Tensile Modulus Test

Test mathod: ASTM D4123-82 [ AASHTO TP31 (horiz. hdts only, assumed Posson's ratio)
Data fieblame: DADATA HN SLUCKY (UNHASRACWE 6_0 35C MO_1.D003
Template file name: DDATA 2019LUCKY (UNHASHSEFTEMBER 2019.P003
Test date & wme: 11172002 4:11:35 Al
Project: DESERTASI 53 ITB (LUCKY CAROLES)

Oiperator: Team Pusfatan

Comments:
Selup Parameters
Target ternperature (°C): 35 Peal loading force (M) 1500
Loading pulse width (ma): 250 Estimated Polgson's ratiec 0.4
Pulze repetition penod (ms): 3000
Conditioning pulse count: 5 Seating force: AASHTO TP (10% of peak)
Specimen Information
entification: ACWC 6.0 35C NO.1
Remarks... Dimenaions | Point 1) Point 2] Point 3| Point 4| Point 5| Point 6] Average | Std Dev
Cength (my | 63.7 | 63.7 | 63.7 | 637 63.7
Difameter (mm) | 1019 | 101.1 | 1011 | 1091 104
Cross-sectonal area (mm?); B027.7
Test Results
Cordtioning pulses: 5 P’ horz] defripulse (pm): 2156000

Core temperature (“C): 36.0
Shin temperature ("C): 35.8

|F1.Iha 1 jF'uIBEE |NE.E 3 tFLIhE 4 |'P'UIBE 5 | Mean lSh:I. Dl [%C'l.l'
Resillent modulus (MPa) 1833 1686 1663 1652 1637 1696 .02 i.18
Total recoverable horz. deform. (pm} | 8.75 908 937 9.43 943 a3 .26 285
Peak |loading foree (N) 1525 1465 1481 1481 1467 1484 217 1.46
Recoverable honz. deform. #1 (pm) 378 380 .04 4.02 4.05 388 010 258
Recoverabe honz. deform. #2 (pm) 447 519 233 541 238 226 0.16 310
Seating force (N) 138 155 Tdd 145 145 146 513 352

—— Ppoe —— Horizontal deformation —— Honzonts| deformation #2

Pulse 1 Pulse 2 Pulse 3 Pulse 4

12.2 124

Time {sec)

Industrial Process Controls Global Ltd UTS003 Ver:1.41 (1.41) Printed 1/1/2002 12:07:00 AM



Indirect Tensile Modulus Test

Test mathod: ASTM D4123-82 | AASHTO TR3 (horiz. lvdts only, sssumed Prisson's ratin)
Diata fiaName: DIDATA 201 FLUCKY [UNHASIACWE 6_5 350 NO_1.0003
Template file name: DADATA 201 LUCKY (UNHASKSEFTEMBER 2019.F003
Test date & bme: 1172002 4:32:41 AM
Propect DESERTAS| 53 ITH (LUCKY CAROLES)

Operator: Tearm Pusjatan
Comiments:

Selup Parameters
Target ternperature (°C): 35
Loading putse width {ma): 250
Fulse repetiion peniod (ma): 3000
Conditioning pulse count: 5

Specimen Information
entification: ACWC 6.5 35C NO1

Peak boading force (N} 1500
Estimated Polsson's ratle: 0.4

Seating force: AASHTO TP31 (10% of peak)

Refmarks... Dimensions | Paint 1| Point 2] Prant 3] Point 4| Point 5| Point 6] Average | Std Dev
Cength (mim) | 635 | 635 | 635 |GG GEE
Dlameter mm) [ 1011 [ 1011 | 5011 [ 101.1 1011

Test Results
Corditioning pulses: 5
Core temperaturs (“C): 35.8
Shkin temperature (“C): 35.5

Cross-sectional srea (mm'): BO27.7

Pemt horiz] defnipulss (um): 7500000

| Fulse 1 | Pulss 2 | Pulse 3 | Pulae 4 |Pulse 5 | Mean | Std. Dew. | %CY
Resllient modulus (MPa} a2 (=] 633 BES 861 ear 25.25 3.67
Tutal recoversble honz. defarm. [pm} | 22 468 2310 2349 23.7T Al ] 335 0.52 224
Pes Inading force (M) 1559 1514 a3 1463 1499 1520 2266 1.48
Recoveratde horz. deform. #1 (pm) | 9.49 983 .08 10.13 1022 993 0.26 258
Recoverable horiz. deform. #2 (um) 12.99 1327 1350 13.64 13.72 13.42 0.27 1.09
Seating foree (M) 143 152 148 156 156 151 54 3.45

—f —— Horizontal deformation —— Honzontal deformation 52

Pulse 1 Pulse 2 Pulse 3 Pulse 4

industrial Process Controls Global Lid UTS003 Vee:1.41 (1.41) Printed 1/1/2002 12:08:50 AM



Indirect Tensile Modulus Test

Test mathod: ASTM Dd123-82 [ AASHTO TP3H (horlz. hvdis only, assurned Posson's ratio)
Digla fiehame: DADATA 201SLUCKY (UNHASIACWE T_0 35C NO_1.0003
Tempdata file name: DIDATA 201 MLUCKY (UNHASHSEFTEMBER 2019.P003
Testdate & me: 1122002 4:51:41 AM
Praject: DESERTASI 53 1TB (LUCKY CAROLES)
Operator: Team Pusjatan
Cornments:

Selup Parameters
Target temperature (*C). 35 Peak loading force (N). 1500
Loading pubse width (ma): 250 Estimated Foigson's retio; 0.4
Pulsa repstition penod (ma): 3000

Conditloning pulse count 5 Saeating force: AASHTO TP31 (10% of pask)

Specimen Infermation
Identification: ACWC 7.0 350 NOA

Femarks... Dimenaionz | Point 1| Point 2| Poant 3| Point £| Point 5] Point & Average | Std Dev

Length (mm) | 645 | GA5 | 645 | 645
Diameter (mem) | 1001 [ 1001 | 1014 | 1011

64.5
101.1

Cross-sactonal anas (mm'): B027.7

Test Resuits
Condiloning pulses: 5 Perm't honz] defnipulse (um): 20,080000
Core temperature (C) 35.8
Skin ternperature (“C): 356

EPUISB1 IFIJISEE |NBE& [F*ul&ﬂ-i |FIJI5E5 | Mean }Etcl [Dew. [*dE'l.‘
Resilient modulus [MF‘E} 380 369 356 3sf 345 361 12.22 338
Total recoverable horz. deform. (pum)  [43.87 44,45 45.08 45.20 4587 4491 0.68 1.54
ek loading force (N) 1606 1580 1544 1555 1522 1581 28.80 1.86
Recoverable horz. deform. #1 [pm} 15.62 151 1620 16.54 16.492 16.08 0.65 4.02
Recoverable horz. deform. #2 [pm} 2825 235 X85 28.75 3685 283 0.35 1.22
Seating force (M) 142 141 1536 147 155 148 6.23 4.21

—— foe  —— Horizontal deformation —— Honzontal defermation 2

Pulse 1 Pulse 2 Pulse 3 Pulse 4 Pulse §

Tirme (sec)

industrial Process Controls Global Ltd UTS003 Yer1.41 (1.41)

Printed 112002 12:10:35 AM



Indirect Tensile Modulus Test

Teat mathod: ASTM D4123-82 | AASHTO TP31 (horlz. lvdts only, assumed Posson's rato)
Data fiehame: DADATA 201 SLUCKY (UNHASHACWE T7_5 35C NO_1.0003
Templata file name: DADATA 21 SLUCKY (UNHASSEPTEMBER 2019.P0O03
Teat date & Bme: 1172002 5:07:30 AM
Pragect: DESERTASI 53 ITB (LUCKY CAROLES)

Operator: Team Pus|aten
Comements:

Setup Parameters
Target ternperature ("C): 35
Loading pulse width {ms): 250
Pulga repattion penod (ma): 3000
Conditioning pulse count: 5

Specimen Information
Mentification: ACWC 7.5 35C NO1

Test Resulis
Conditiening pulses: 5
Core temperaturs (*C); 35.7
Skin temperature ('C). 35.5

Dimensions

Peak leading force (M) 1500
Estimated Polsson's ratiec 0.4

Seating foroe: AASHTO TP31 {10% of pesk)

Point 1| Point 2] Point 3|Point 4 | Poind 5| Polnt 6] Avesage | Std Dev

Cengih(mm) | 64.4 | 644 | 644 | 644
Diamater (mm) | 1011 | 1049 | 1041 | 1011

Crome-sectonsl area {mm®): BO2T.7

Pem't horz] defnipulss (prmy: 11340000

| Pulse 1 | Pulse 2 |Fulse 3 [ Pulse 4 | Pulse & | Mean | Std. Dev. | %CY
Resillent modulug (MPa) 813 842 818 808 796 836 41.57 4.87
Total recoverabla horz. deform. (pm) [17.95 18.41 18.81 16.98 1931 18.69 047 253
Peak Im:llngfnme{N] 1575 1480 1481 14718 4T 1500 37.896 253
Recoverabie honz. deform. #1 [Hm} 617 637 6.55 660 4] 649 .21 324
Recoverabls horiz. deform. #2 (um) 11.78 12.04 1238 12.38 1252 1220 0.26 218
Seating force (N) 135 152 13 152 148 143 6.34 .20

—— Fwie  —— Horizontsl deformation —— Honzontal detormation &2

Fulse 1 Pulse 2 Pulse 3 Pulse 4 Pulse §

Industrial Process Controls Global Ltd UTS003 Ve 1.41 (1.41)

Printed 17172002 12:12:21 AM



Indirect Tensile Modulus Test

Test mathod: ASTM D4123-82 | AASHTO TR31 (horiz hdits anly, assurmed Passon’s ratia)
Datas flaMame: DADATA 201 SLUCKY [UNHASHACWC 5_0 35C MO _2 D003
Template file name: DADATA 201 SLUCKY (UNHASHSEFTEMBER 2019.P003
Teat dale & Gme: 1173002 3:31:58 AM
Project: DESERTASI 53 ITH (LUCKY CAROLES)
Oiperataor: Team Pusjatan

Comments:
Setup Parameters
Target ternperature (“C): 35 Peak loading force (M) 1500
Loading pufse width (ma): 250 Estimated Polsson's retic 0.4
Pulse repstition penod (rma): 3000
Conditioning pulse count: 5 Seating force: AASHTO TP {10% of peak)
Specimen Information
Identification: ACWC 5.0 35C NO 2
Refrarks... Dimensions | Point 1] Point 2] Point 3] Point 4| Point 5| Point 6] Average | Std Dev
Cength (mm) | 65.7 | 657 | 657 | 657 a7
Dizmieter (mm) [ 101.9 | 1011 | 1049 | 1091 1014
Crose-sections area (mm'): 8027.7
Test Results
Conditioning pulses: 5 Frenm't honz] defnipulss (pm): 0195300

Core emperature (“C): 36.2
Skin terperature (C): 35.7

[Puh&1 ]?UIBEZ |P|.ISEJ- |Puh&-l |F‘uIB-B5 | Mean |3t£| Dew. 1%{‘.\1‘
Resilient modulus (MPa) T213 B899z T4 To4E 7180 n21 85.61 1.20
Tutal recoverable hofz, deform. (pm) | 2.29 23 233 235 226 232 0.04 157
Peak loading force (N) 1618 1817 1636 1621 1582 1817 14.11 0.ar
Recoverable honz. deform. #9 (pm) | 0.96 1.00 0.84 0.87 024 095 002 208
Recoverable horz. deform. #2 (pm) 1.33 1.36 138 1.38 132 135 003 1487
Seating force (M) 140 163 13 148 149 150 8.15 542

—— s —— Horizontal deformation —— Hunzontal deformation #2

Pulse 1 Pulse 2 Pulse 4 Pulse §

3 a2 i4 B
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 / AASHTO TP31 (horiz. Ivdits only, assurmed Posson's ratio)
Diata fleMame: DADATA 01 SLUCKY (UNHASRACWC 5_5 35C MO 20003
Template file name: DADATA 201 FLUCKY (UNHASNSEPTEMBER 2049.P003
Test date & time: 1472002 5:51:25 AM
Project: DESERTASI 53 1TB (LUCKY CAROLES)
Operator; Team Pusjatan

Comments:
Setup Parameters
Target temparabure (*C): 35 Peal koading force (M) 1500
Loading puse width (ra): 250 Eatimated Poigson's ratie: 04
Pulse repetition perod (ma): 3000
Conditioning pulse count: 5 Seating force: AASHTO TP31 (10% of pask)
Specimen Information
identification: ACWC 5.5 350 NO 2
Remarks... Oimensions | Point 1] Point 2| Point 3| Point 4| Point 5| Point 6| Average | Std Dev
Cength (mm) | 626 | 626 | 626 | 626 G206
Dtameber (mm) | 1099 | 1014 | 1044 | 1094 1014
Cross-sectonal area (mm®): B027.7
Test Results
Corditioning pulses: 5 Femmt horiz) defnipulse (pmj: 1.824000

Core temperature (°C): 36.0
Skin ternperature (°C): 35.7
| Fulsa 1 |Pulse 2 | Pulsa 3 | Pulse 4 | Pulse 5 | Mean | Std. Dav. | %CV

Resilient modulus (MPa) 18 1573 1542 1522 1485 1570 TE.OB 4.97
Total recoverable horz. deform. (pm) (9.3 930 Q.40 .37 9.4 935 0.05 0.58
Peak lnading force (M) 1454 1367 1354 1333 1318 1373 62.57 4.56
Recoverabis honz. deform. #1 [Hm} 414 4.14 417 4138 439 41 0.10 227
Recoverable honz. deform. #2 (pm) 517 516 523 518 505 ai6 0.06 147
Seating force (W) 132 153 153 155 154 149 a.738 5.88
—— Foro —— Horizontal deformation —— Honzontal deformation 52
Pulse 1 Pulse 2 Pulse 3 Pulse 4 Pulse 5
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Indirect Tensile Modulus Test

Test mathod: ASTM D4123-32 | AASHTO TP (horlz. hedis only, sssurmed Poigson's ratio)
Data fleMame: DADATA 201 SLUCKY [UNHASHACWC 6_0 35C NO_2 D003
Tempiata file name: DADATA 201 SLUCKY (UNHAS)SEFTEMBER 2019.P003
Teat date & Gme: 10172002 4:14:34 Al
Project: DESERTASI 53 ITB (LUCKY CAROLES)

Oiperator: Team Pusjatan

Cormments:
Setup Paramaters
Target ternperatura (“C): 35 Peak boading force (N): 1500
Loading puise width (ma): 250 Estimated Poisson's retiec 0.4
Pulse repstiion pencd (ma); 3000
Conditioning pulse count: 5 Seating force: AASHTO TP31 (10% of peak)
Specimen Information
Identification: ACWC 6.0 35C NO 2
Rermarks... Oimenzions | Point 1] Point 2] Pont 3] Point 4| Paint 5| Point 6] Average | Std Dev
[ength (mm) |G4.0 | G40 | 640 | 640 64.0
Dtameber (mm] | 1011 | 101 | 1044 | 1641 1M1
Crogs-sectonal area (mm'): B0Z7.7
Test Results
Conditioning pulses. 5 Pem't horiz] defnipulss (urm): 2.818000

Core temperature (“C): 35.9
Shin termperature (“C): 35.6

| Pulsa 1 | Pulsa 2 | Pulsa 3 | Pulse 4 | Pulse 5 | Mean | Std. Dav. | %CWV
Ressilient modulue [MPa) 1reg 1666 1638 1603 1596 1661 7358 d.43
Total recoverable horz. deform. (pm) | 8.96 o 1004 10.241 1041 8% 0.50 a.08
Freai [oading force (N) 1550 1568 1573 1564 15ar 1566 15.63 1.00
Recoverable horiz. deform. #1 (pm) | 3.25 347 4.90 J.44 347 J.44 010 ¥
Recoverable honz. deform. #2 (um) |51 637 6.54 6.72 (10 646 0.42 B.46
Sealing force (N) 155 156 15 157 141 152 .05 3.88

—— Fore —— Horlzontal defiormation —— Honzontal deformation 2
Pulse 1 Pulse 2 Pulse 3 Pulse 4

i

i} . 02 04 3 3z 34 6 6.2 64 @ a2 94

Industrizl Process Controls Globat Ltd UTS003 Ver:1.41 (1.41) Prirted 1/1/2002 12:07:21 AM



Indirect Tensile Modulus Test

Test method: ASTM D4123-32 | AASHTO TP31 (horiz Ivdis only, assurmed Posson's ratio)
Data fleMame: DADATA 201 SLUCKY [UNHASHACWE 6_5 35C MO _2 D003
Tesnpiate file name: DADATA 201 LUCKY (UNHASYSEPTEMBER 2019.P003

Tesi date & mme: 10172002 4:35:23 AM
Project DESERTASI §3 ITE [LUCKY CAROLES)

Operator: Teamn Pus|atan

Comiments:
Setup Parameters
Target termperature (“C): 35 Peak kading force (M) 1500
Loading pulse width (ma): 250 Estimated Potsson's ratioc 04
Pulse repefition pencd (ma); 3000
Conditioning pulse count: 5 Seating force: AASHTO TF31 (10% of peak)
Specimen Information
Identification: ACWC 6.5 350 NO2
Femarks... Dimenzions | Point 1] Point 2| Point 5] Point 4| Point 5| Point 6] Average | Std Dev
Cength jmm) | 63.1 | 63.1 | 63.4 | 631 GER]
Diameter (mm) | 1011 | 1001 | 1041 | 1014 1011
Cross-sectonal area (mm'): 8027.7
Test Results
Conditioning pulses; 5 Pem hoiz] defripulse (pm): 3.602000

Core temperature (*C): 35.7

Skin temperature (°C): 35.5
| Pulse 1 | Pulse 2 | Pulss 3 | Pulse 4 | Pulse 5 | Mean | Std. Dew. | %EV

Resilient modulus. (MPaj 1248 1180 1168 1156 1134 11718 3B.15 3.24
Tatal recoverable honz. deform. [} 12.65 1335 1347 13.58 13.57 13.30 0.35 261
Peak [oading force (M) 1484 1484 1482 1478 1448 1476 133 0.90
Recoverabls honz. deform. #1 (pm) 556 582 SES 591 5.96 543 014 243
Recoverabla honz. deform. #2 (pm) 7.08 T43 .58 76T T61 TAT 0 278
Seating force (M) 150 142 143 144 148 146 334 230
—— Force —— Horizontal deformation —— Honzontal defermation o2
Pulse 4

Pulse 1 Pulse 2

."ﬁ"l.

W ST _,-"'I e
34 6 62 64 8 82 94 12 122 124
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Indirect Tensile Modulus Test

Test method: ASTM Dd123-82 [ AASHTO TP31 (horiz. hvdig only, assurmed Poisson's ralio)
Diia flsName: DDATA 201SLUCKY (UNHASIACWE 7_0 350 NO_2 DO03
Teanpdate file name: DDATA 201 ALUCKY (UNMHASHSEPTEMBER 2018.P003
Test date & tme: 1172002 4:55:00 Al
Project: DESERTASI 53 1T8 (LUCKY CAROLES)
Oiperator: Team Pusjatan
Cornments:

Setup Parameters
Target ternperature ("C): 35 Peak loadng force (M): 1500
Loading pulse width (ma): 250 Estimated Polsson's ratie: 0.4
Pulze repetition penod (ma); 3000
Conditioning pulse count: 5 Seating force: AASHTO TP31 (10% of pask)

Specimen Information
Identification: ACWE 7.0 35C NO.2

Femarks... Cimensions | Peint *| Point 2] Point 3| Point £| Point 5| Point 8] Average | Std Dev
oth (rmem) ¥ FREFREHE Bi.2
Diameter fmem) | 1011 | 101.1 | 1041 | 1041 1.1

Cross-sechonsl ares (mm'): 8027.7

Test Resulis
Condtioning pulses: 5 Femn't horzl defnipulse (pmj: 0.124800
Core temparature (°C): 35.8
Skin ternperature (“C): 35.5
|Pusei  [Pulse2  |Pulse3d  |Pulsed  [Pulze5  [Mean [Std. Dav.  [%EV

Resilient modulus (MPa) 2078 2903 2848 2rra 2744 2850 84,16 285

Total recoverable honz, deform. (pm}  5.83 578 5.85 5.86 580 584 .04 D.g2

Pea |nading force (M) 1561 1508 1487 1464 1452 1486 38.14 255

Recoverabie honz. deform. #1 (um) 315 316 316 3.20 317 317 .02 0.54

Recoverable honz. deform. #2 (pm) 268 262 268 266 272 268 0.03 1.1

Seating forcs (M) 141 146 142 152 157 147 5.86 3.87
— Foice —— Horizonkal deformation —— Honzontal deformation &2

Pulse 2 Pulse 3 Pulse 4 Pulse 5

32 34 H EE. G4 0 92 4
Time {zec)
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 [ AASHTO TP31 (horlz. Iviis only, sssumed Posson's ratio)
Diaia fileMame: DADATA 201 SLUCKY (UMHASRACWE T_5 350 NO_2 D003

Template file name: DADATA 201 BLUCKY (UNHASISEPTEMBER 2015.P003
Tast deie & bme: 1172002 5:10:37 AM

Progect DESERTAS! S31TE (LUCKY CAROLES)
Operator: Team Pusjatan

Cormmerts:
Selup Parameters
Target temperature (“C): 35 Peak boading force (N): 1500
Loading putse width (ma): 250 Estimated Polgson's ratioc 0.4
Fulse repettion panod (ma): 3000
Condébioning pulse count: 5 Sealing force: AASHTO TR (10% of peak)
Specimen Information
identification: ACWC 7.5 36C NO2
Femarks... Dimengions | Point 1] Point 2]Point 3| Point 4| Point 5| Point 6] Average | Std Dev
Cengh (mmj | 640 | G40 |64 | 640 | | L] |
Diameter (mm) | 1011 | 1091 | 1011 | 1041 101.1
Cross-zectonal area (mm'): 8027.7
Test Results
Conditioning pulses: 5 Pem’t horiz] defnipulge {um): 18.600000

Core temperature (“C): 35.7
Skin termperatura (“C): 35.4
| Pulse 1 | Pulse 2 | Pulse 3 | Pulse 4 | Pulse 5 | Mean | Std. Dev. | %CV

Reslient modulus (MP&) 561 57 501 dBd 432 507 2532 4.90
Tatal recoverable horz. deform. (um) | 30.16 33 2T 32.80 333 399 1.15 350
Peak lzading fm{hl] 1609 1570 1561 1542 1550 1568 2232 142
Recoverabds honz. deform. #1 (pm}) 18.33 18487 M M35 Ha 63 0.80 437
Recoverabls horz. deform. #2 (pm) 10.83 1138 147 1155 157 1135 027 241
Seating force (N) 144 152 131 153 145 148 3.48 234
—— Foee —— Horizontal deformation — Haonzontal deformation 52
Pulse 1 Pulse 2 Pulse 3 Pulse 4
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Indirect Tensile Modulus Test

Teat mathod: ASTM D4123-22 [ AASHTO TP31 (horlz. hts only, essumed Poisson's ratio)
Data fileMame: DADATA 201 FWUCKY [UNHASHACWE 5 0 35C NO_3.0003
Tempiate flle name: DADATA 201 SLUCKY (UNHASISEFTEMBER 2019.P003
Test date & tene: 1172002 3:34:56 AM
Project DESERTASI 53 ITB (LUCKY CAROLES)
Operatar: Team Pusjatan
Comerents:

Selup Parameters
Target temperature (*C): 35
Loading putze width (ms). 250
Pulae rapetition pencd (ma): 3000
Canditioning pulse count: 5

Peak loading force (N} 1500
Estimaied Polason's ratioc 0.4

Seating force: AASHTE TP31 (10% of peak)

Specimen Information
Mentification: ACWE 5.0 35C NO.3
Refmarks... Dimensicns | Point 1| Point 2| Point 5] Point 4| Point 5| Point 6] Average | Std Dev
Cengih {mm) | 636 | 636 | 635 | 646 63.6
MHameter (mm) | 101.1 | 1044 | 4044 | 104 | | |1|ZI1.1 |
Cross-sechonal area (mm®): 8027.7
Test Resulis

Conditoning pulses: 5 Piem't honz] defripulge (umj: 1.060000

Cora temperature (“C): 36.2

Shkin ternperature (°C): 35.8
| Pulse 1 | Pulse 2 | Pulse 3 | Pulse 4 | Pulse 5 | Mean | Std. Dav. | %CV

Resillent modulus [HF’E_I- 2066 1887 1956 1942 1931 876 48 42 245
Total recoverable horz. deform. (pm) | 7.66 Ta1 T 7.99 80T T 014 173
Peak IEﬂ:III‘ngﬂ::E{N] 1502 1493 147 1472 1478 1483 1218 0.82
Recoverable horz. deform. #1 (pm} 37d 390 183 383 4.0 380 0.0% 232
Recoverable hone. deform. #2 (um) 382 401 iga 4.068 4,06 401 0.05 1.25
Seating force (N) 153 148 152 151 152 151 245 1.62

—— Fuice —— Horizontal deformation Horzontal deformation &2

Pulse 1 Pulse 2 Pulse 3 Pulse 4

Time {zec)
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Indirect Tensile Modulus Test

Teat method: ASTM D4123-82 | AASHTO TP3 (horiz. voie only, smsurmed Passon's ratio)
Data fisName: DADATA 201 SLUCKY [UNHASIACWE 5_5 350 NO_3.0003
Tempiats file name: DDATA 201 SLUCKY (UNHASISEFTEMBER 2019.P003
Test date & tme: 1/1/2002 3:54:12 AM
Prosect DESERTASI 53 ITB (LUCKY CARDLES)
Dperator: Team Pusjatan

Comments:
Satup Parameters
Target ternperature (“C); 35 Peak loading force (N} 1500
Loading putse width (ma): 350 Estimated Potsson's ratke 0.4
Pulge repetition pencd (ms): 3000
Conditioning pulse count 5 Seating force: AASHTO TP (108 of pedk)
Specimen Information
Identification: ACWC 5.5 350 NO.3
Femarks... Dimengions | Point 1] Point 2] Point 3] Point 4| Palm 5| Point 6] Average | Std Dev
[ength (mm) | G6.4 | 664 | 664 | 664 B8
Diameer (mm) | 1019 | 109.9 | 1049 | 1091 1011
Croas-sectional area {mm) B027.7
Test Results
Conditioning puses: 5 Pam't hon] defnipulse (pm): 0.527100

Core temperature (“C): 36.0

Skin temperature (°C) 38.7
[Pule1  |Pulee2  |Pulsed  |Puked  [PulseS  |Mean | Std. Dav. | %CY

Resilient modulug (MPa) 4183 4168 4188 a7 4178 AT 1860 D.45

Total recoverable hofz. deform. (pm) | 3.62 367 162 367 387 365 n.oz2 0.63

e |oading force (W) 1507 1518 1506 1502 1518 1511 4.83 0.32

Recoverabds home. deform. #1 (um) 1.78 1.80 1.81 1.80 1.9 1.80 0. 0.68

Recoverabds honz. deform. #2 {um) 1.85 186 181 187 188 185 0.03 142

Seating force (N) 146 152 153 155 155 152 3.15 207
— FOIt8 —— Horizontal deformation —— Honzontsl deformation &2

Pulse 2 Pulse 3 Pulse 4 Pulse 5

) 0.2 64 3 32 a4 6 62 4 0 a2 04 12 122 124
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Indirect Tensile Modulus Test

Teat method: ASTM D4123-82 | AASHTO TP31 (horiz hidts only, assumed Pogson's ratio)
Data fleMame: DADATA 3 FLUCKY (UNMHASRACWE 6 0 35C MNO_3.0003
Tempdate file name: DADATA 201 9LUCKY (UNHASNSEFTEMBER 2019.P003

Test date & Gme: 1173002 4:17:43 AM

Project: DESERTAS! 53 ITE (LUCKY CARDLES)

Operator: Tearn Pus|atan
Comments:

Selup Parameters
Target ternperature (°C): 35
Loading pulze width (ma): 250
Puilse repstition penod (fes): 3000
Canditioning pulse count: 5

Specimen Information
Identification: ACWE 6.0 35C NO_3
Famarks...

Test Results
Condtioning pulses. 5
Ciore temperature (*C): 35.8

Peak boading force (M) 1500
Estimated Poisson's ratic: 0.4

Seating force: AASHTO TP31 (10% of peak)

Dimensions | Point 1| Point 2] Point 3| Point 4| Point 5| Point ] Average | Std Dev
Cengih (mm) | G5 | 626 | 626 |626
Diameter (mm) | 1011 | 1001 | 101.1 | 1014

Crogs-sectional area (mm'): 8027.7

Femmt hoiz] defnipulss (um): 1.900000

B2E
1011

Skin temperature (“C): 3.2
[Pulse 1  |PulseZ  |Pused  |Puked  |Pulzed  |Mean | Std. Dev. | %CV
Resilient modulus {MPa) 2908 20 1965 1868 1827 1986 G2.45 313
Total recoverable horz. deform. (pm}p | 7.44 813 842 8.46 858 820 042 544
Freak |oading force (N) 1460 1527 1545 1553 1545 1527 .37 225
Recoverabis honz. deform. #1 (um) 346 387 iB88 4.0 407 388 0.22 5.62
Recoverabls honz. deform. #2 (um) 3.85 4.6 443 445 4.51 432 0.20 4.72
Seating force (H) 157 142 151 138 155 149 687 4.60
—— Fuiee —— Horizonkal deformeation —— Honzontal deformation 82

Pulse 2

Pulse 4
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Indirect Tensile Modulus Test

Teat method: ASTM D4123-82 | AASHTO TP31 (horiz hvdis only, essumed Passon's ratio)
Dita flsame: DADATA 20 SLUCKY [UNHASHACWC B6_5 35C MO _3.0003
Tesriplate file name: DADATA 201 LUCKY (UNHASKSEFTEMBER 2019.P003
Test date & tame: 1/1/2002 4:37:54 AM
Progect. DESERTAS! S3ITE (LUCKY CAROLES)
Oiperator: Team Pus|aten
Cornments;

Selup Parameters
Target ternperature (*C): 35 Peak koading force (N): 1500
Loading pulse width {ma); 250 Estimated Poisson's ratle: 0.4

Pulze repetition penod (ms): 3000
Conditioning pulse count: 5 Seating force: ARSHTO TR (10% of padk)

Specimen Information
Identification: ACWE 6.5 350 NO3

Remarks... Dimensions | Point 1] Point 2| Point 5] Point 4| Point 5| Point 6| Average | Std Dev
gih (mm) | 655 | Ba5 | 635 |B54 B5.5
Dismeter (mm) | 101.1 | 1091 | 1019 | 1011 1011

Cross-sectonal area (mm'): BO2ZT.7

Test Results
Condtioning pulses; 5 Pam horiz] defripulse (pem): 0.161900
Core temperature (°C), 35.7

Skin termperature (“C): 35.5
| Pulse 1 |Pulse 2 | Pulse 3 | Pulse 4 |Pulse 5 | Mean | Std. Dav. | %OV

Resilient modulus (MPa} 3484 20 3366 3214 3352 3380 TO.01 207

Total recoverable horz. deform. (pm) (4,33 4.44 4.47 d.48 4.44 443 0.05 120

Peai Inading force (M) 1476 1485 1473 14354 1456 1465 17.87 122

Recoverable honz. deform. #1 (um) 1.36 144 142 1.42 138 140 n.0z2 1.58

Recoverable horiz. deform. #2 (um) 287 303 106 3.07 306 304 0.03 1.10

Seating force [N) 152 143 143 155 148 148 5.03 334
—— Forc —— Horizontal deformation —— Honzontal defermation o2

Pulse 4
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Indirect Tensile Modulus Test

Teat method: ASTM D4123-82 [AASHTO TP31 (horiz. fvdie only, assumed Posson's ratio)
Dea fisName: DADATA 201 9LUCKY (UNHASIACWE 7 0 35C NO_3.0003
Tempiate file name: DADATA 2 SLUCKY (UMHASHSEPTEMBER 2018.P003
Tieat date & tme: 11/2002 4:56:27 AM

Project DESERTASI 53 ITE (LUCKY CAROLES)
Oiperator: Team Pusjatan
Comments:

Setup Parameters
Target ternperature (“C): 35 Peak loading force (N): 1500
Loading putse width (ms): 250 Estimated Poisson's ratie 0.4
Fulse repattion penod (ma); 3000
Contitionirg pulse count 5 Seating force: AASHTO TP (10% of peak)

Specimen Information
identification: ACWE 7.0 35C NO.3

Remarks... Dimensions | Point 1| Point 2] Point 3] Paint 4| Point 5| Peint 6] Average | Std Dev
gih {mam) 3 |603 |603 |e0a 0.4
Dtesmeter (mm) | 101.1 | 1011 | 104.1 | 1011 101

Cross-sectons area (mm'): 8027.7

Test Results

Conditioning pulses: 5 Pem't horz] delfnipulse (pmj: 10570000
Core temparature (°C): 357
Skin ternperature (“C); 35.5
|Puise !  [Pulse2  |Pulzed  |[Pulsed  [Puls=5  |Mean [Std. Dev, | %CV

Resilient modulus (MPa) g0z 830 858 il bl 820 BE0 28.58 332
Total recovereble honz., deform. (pm) | 18.87 1933 1985 2097 2043 18.78 0.53 2 68
Peak [nading force (N) 1540 1534 1532 1528 1508 1528 10.73 0.0
Recoverable horez. deform. #1 (pm) 7.38 B 7B 8.38 852 .04 0.40 5.01
Recoverable horiz. deform. #2 {pm) 11.58 1134 195 11.78 113 1.72 0.23 1.83
S-EBﬂnngmHN] 162 143 142 1dd 143 147 710 4.81
— fFonze —— Horizontal defiormation —— Huonzontal deformation &2
Pulse 1 Pulse 2 Pulse 3 Pulse 4 Pulse 5

Industrial Process Controls Global Lid UTS003 Ver:1.41 (1.41) Printed 17172002 121113 AM



Indirect Tensile Modulus Test

Teat method: ASTM DA123-82 | AASHTO TP31 (horiz. vdts only, sssumed Poisson's ratio)
Data fleName: DADATA 20190 UCKY (UMNHASIACWE 7_5 350 MO_3.D003
Tempiate file name: DODATA 201 RLUCKY (UMHASISEFTEMBER 2049.F003

Tesot date & wme: 1172002 5:13:41 AM

Frogect: DESERTASI 53 ITB (LUCKY CAROLES)

Operatar: Team Pusjatan
Cormments:

Selup Parameters
Target temperature (*C): 35
Loading putse width (ma): 250
Fulse repetition penod (ma): 3000
Condstioning pulse count: 5

Specimen Information
Identification: ACWE 7.5 35C NO.3

Test Results
Condtioning puses: 5
Core temperature (“C). 35.6
Skin temperature (*C): 35.3

Peak foading force (N} 1500
Estimated Folsson's ratioc 0.4

Beating force: AASHTO TPE1 (10% of pesk)

Dimensions | Point 1] Point 2] Point 3| Point 4| Point 5 Point 6] Average | Std Dev

Cength (mm) | 613 | 613 |61.3 |61.3 613

Dameter (mm) | 101.1 | 1.4 | 1011 | 1A | | I 1.1 |
Cross-sectonal area (mm?): 8027.7

Pemn't hanz] defnipulss (prm)y 16460000

| Pulse 1 | Pulse 2 | Pulse 3 | Pulse 4 | Pulse & | Mean | St Dev. | %OV
Resilient modulus (MPa)} Tod 738 T24 710 103 732 2B.96 3.96
Total recoverable horz. deform. (pm) | 20.99 H7a 223 2286 314 nx3 0.78 3.40
Peai |oading force (M) 1506 1470 1482 1464 1488 1486 1.7 o.ma
Recoverable horiz. deform. #1 (pm) 123 1260 12 46 1231 1215 1237 015 1.23
Recoverabls hariz. deform. #2 (pm) a.68 916 aEz 10.55 11.00 985 0.a5 B.&6T
Smng force {N] 137 131 150 151 152 148 5.64 3.1

— Froce —— Horizontal deformation —— Honzontal dalormation §2
Pulse 1 Pulse 2 Pulse 3 Pulse 4
A | A

/|

| |

“
i 0.2 04 3 3z 34 8 B2 64 B 0z a4 12 122 124
Time (sec)
Printed 1712002 12:13:02 AM
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Indirect Tensile Modulus Test

Teat mathod: ASTM D4123-82 [ AASHTO TP31 [noriz. hlts only, assumed Poiason's rabio)
Diata fleMame: DADATA 201 DLUCKY (UNHASRACYWE 5 0 350 NO_4.D003
Template file name: DADATA 201 ILUCKY (UMHASHSEFTEMBER 2019.P003
Tesi date & tme: 11172002 3:38:06 AM
Progect DESERTASI S3ITE (LUCKY CAROLES)
Operator; Team Pus|aten

Comments:
Setup Parameters
Target ternperature (“C): 35 Peak boading force (N} 1500
Lieding putze width (ma): 250 Estimated Polsson's ratie: 0.4
Pulse repatition penod (ma): 3000
Conditioning pulse count: 5 Seating force: AASHTO TPI1 (10% of peak)
Specimen Information
identification: ACWE 5.0 35C NOA
Flamarks... Dimensions | Point 1] Point 2] Pont 3] Foint 4| Point 5 Paoint 6] Average | 5td Dev
Lengh (mm) | 66.0 | 6a.0 | 66.0 | 66.0 | | Iﬁ.u |
Diameter (mm) | 1091 | 1041 | 1041 [ 18121 1011
Cross-sectional area (mm'): 80277
Test Results
Conditioning pulses: 5 Pemmt honz defnipulse (pm): 0887000

Core temperature (°C): 36.2
Shin temperature (“C) 36.0
| Pulse 1 | Pulze 2 | Puige 3 | Pulse 4 | Pulse & | Mean | Std. Dev. | 5CV

Resilient modulus (MPa) 2444 2365 2346 23 27 2348 56.54 241

Total recoverable horiz. deform. (um) | 6.04 6.8 6.33 6.40 B30 [f:] 013 2or

[Peak |nading force (N) 1455 1462 1464 1457 1433 1454 11.08 0.76

Recoverable honz. deform. #1 (um) 232 239 143 242 243 240 0.04 1.74

Recoverabls honz. deform. #2 (pum) 373 it im0 398 396 ¥ 0.09 233

Seating force (N) 153 146 145 145 148 148 309 208
—— Fee  —— Horizontal deformation —— Honzontal daformation §2

Pulse 2 Pulse 4
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Indirect Tensile Modulus Test

Teat method: ASTM DA123-82 | AASHTO TR31 (horiz. lvdts anly, sssurned Posson's ratio)
Digta fieName: DADATA 201 FLUCKY [UNHASIACWE 5_5 350 NO_4.0003
Tempiate file name: DADATA 201 ILUCKY (UNHASWSEPTEMBER 2019.P003
Test date & tme: 1/1/2002 4:01:30 AM
Propect: DESERTAS| 53 ITB (LUCKY CAROLES)
Operator: Team Pusaten
Comments:

Setup Parameters
Target ternperature (“C): 35
Loading putse width (ma). 350
Pulse repetition penod (ma): 3000
Condétioning pulse count: 5

Peak boading force (M) 1500
Estimaied Polgzon's ratiec 0.4

Seating force: AASHTO TP31 (10% of peak)

Specimen Information

Identification: ACWC 5.5 3505 NOM
Rermarks... Dimensions | Point 1] Point 2| Point 3| Point 4| Point 5| Point 6] Average | Std Dev

Length (mm) | 64.1 | 64.1 | 6.1 | 64.1 64,1
Chametar (mm) | 1011 | 1001 | 1041 | 1011 1011
Croms-sectona area (mm'): B027.7

Test Results
Conditioning pulses: 5 Pemm honz] defripulse (prm): 2. 266000
Core temperature (“C): 36.0
Shin ternperatura ("C): 35.8
|Puse1  |Pulsed  |Pulzed  |Puked  |Pulses  |Mean | Std. Dav. | %CW
Reatient modulus (MFa) 1rra T 1670 66T 1626 1691 50.86 3m
Total recoverable horz, deform. (um) | 8.46 869 8.0z 8.43 402 882 0.21 240
Peak loading force (M) 1436 1428 1425 1433 1403 1425 11.67 0.82
Recoverabls horz. deform. 81 (pm)  [3.74 382 300 3.86 asr 384 0.06 1.46
Recoverabia honz. deform. #2 (um}) 4.7 487 502 512 213 458 016 324
Seating foros (N) 153 155 147 145 152 150 385 263
] —— Horizantal deformation Horzontsl delomation 82

Pulse 4

Pulse 1 Pulse 2
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 | AASHTO TP31 (horiz Ivdis only. sssumed Potsson's ratio)
Digta filaMame: DADATA 201 FLUCKY (UNHASIACWE 6_0 350 MO_4.D003
Template file name: DADATA 201 LUCKY (UMHASWSEPTEMBER 2019.P003
Tast date & tme: 1/1/2002 4:21:26 AM
Project DESERTASI 531TB (LUCKY CAROLES)
Operator: Team Pusjatan
Cormments:

Setup Parameters
Target termperabure (*C): 35 Peak loading force (M) 1500
Loading putse width {ms): 350 Estimated Polsson's ratioc 04
Pulse repatition perod (ma): 3000
Conditloning pulse count: 5 Seating force: AASHTO TP (10% of peak)

Specimen Information
Mentification: ACWC 6.0 35C NO.4

Remarks... Oimensions Pirit 1] Point 2| Point 3| Point 4| Point 5| Paint 6| Average | Std Dev
Cengin (mm) | G2.4 I G | 628 629
Diameter (mam) | 101.1 | 101.1 | 1011 | 1011 1011

Cross-seconal area {mim®); BO2T.7

Test Results
Conditioning pulses: 5 Pam1 hanz] defnipulse (um): 1.426000
Core temperature (°C); 35.8
Skin temperature (°C): 35.4

| Pulse 1 | Pulse 2 | Pulee 3 | Pulse 4 | Pulse 5 | Mean | Std. Dev. | 5%CV
Resllient modulug (MPa) 1583 1538 1517 1512 1501 1532 3293 215
Total recoverable horiz. deform. (pm) | 9.92 10.30 1044 10.67 1063 10.39 .27 2,60
Peak |oading force (M) 1dB4 1485 1487 1514 1497 1494 11.08 0.74
Recoverabls horz. deform. #1 (pm) 341 350 35 362 156 35 a.ar 187
Recoverabie horz. deform. #2 (pm) | 6.51 680 658 7.05 o 686 0.20 2.98
Seating force (M) 148 157 154 181 157 153 am 216

—— Fovce —— Horizontal deformation —— Honzoenial deformation o2

Pulse 2 Pulse 4
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Indirect Tensile Modulus Test

Teat mathod: ASTHM Da133-82 | AASHTO TP31 (horiz lvdis only, assumed Poisson's ratia)
Data filahame: D\DATA 201 DLUCKY [UNHASHACWC 6_5 35C MO_4.D003
Template file name: DADATA 201 9LUCKY (UNHASKWSEFTEMBER 2019.P003
Teat date & bme: 1/1/3002 4:40:51 AM
Project DESERTASI 53ITB (LUCKY CARDOLES)
Operator; Team Pusjatan

Comments:
Setup Parameters
Tarpet ternperabure (C); 35 Peak oading force (N} 1500
Loading putse width (ma): 250 Estimated Polsson's retic 0.4
Pulse repettion perod (ma). 3000
Conditioning pulse count: 5 Seating force: AASHTO TR31 (10% of peak)
Specimen Information
Mentification: ACWC 6.5 35C NO4
Remarks... Dimersions | Point 1| Point 2] Point 3] Point 4 | Point 5| Point 6] Average | Std Dev
Cength(mm) |G45 | 645 |45 |66 4.5
Diameter {mm) | 101.1 | 1011 | 1011 | 1011 1.4
Cross-sectonal sraa (mm'): 8027.7
Test Results
Conditioning pulses: 5 Fenm't honz] defniputse (pm): 1.455000

Core temperature (“C); 35.7
Skin termperature () 35.4

| Pulze 1 | Pulza 2 | Pulze 3 | Pulze & | Puls2 5 | Mean | Std. Dewv. | %LV
Resilient modulus [MPa) 1408 1483 1442 1439 1429 1456 27.40 1.86
Total recoverable horz. deform. (pm) | 10.32 1062 1053 10.64 0. 1056 013 1.24
Peak Icading force (N) 1482 1518 1464 14786 1474 1485 18.93 1.27
Recoverable honz. deform. #1 (um) d4.04 4.15 4.1 4.18 .84 438 0.29 6.88
Recoverable honz. deform. #2 (pm)  [6.28 647 6.43 G.48 586 6.30 0.23 an
Seating force (M) 148 145 154 145 1d5 147 3.73 2.53

—f r —— Horizantal deformation Honzontal deformation 2

Pulse 1 Pulse 2 Pulse 3 Pulse 4

64 @

Time (gec)
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Indirect Tensile Modulus Test

Test method: ASTI D4123-82 [ AASHTO TR31 (horlz lvdts only, Bssurmed Posson's ratio)
Data flebame: DIDATA 201 SLUCKY (UMHASHACWE T_0 35C MO_4.D003
Tesripdate flie rame: DADATA 201 SLUCKY (UNHASISEPTEMBER 2019.P003
Teal date & tme: 1172002 5:01:23 AM
Project: DESERTAS!| S3 ITE (LUCKY CARCLES)
Operator; Team Puajaian

Comments:
Selup Parameters
Target temperature (*C): 35 Peak loading foree (M): 1500
Loading putse widith (ma): 350 Estimaied Potsson's ratiec 0.4
Pulse repefition period (ma). 3000
Condétioning pulse count: 5 Seating force: AASHTO TR31 (10% of pesk)
Specimen Information
dentification: ACWC 7.0 35C NO .4
Rernarks... Dimensions | Point 1] Pant 2] Point 3] Point & | Point 5| Point 6] Average |Std Dev
ot (mmy | 59.1 sREERESR 501
Digmeber (mm) | 1011 | 1011 | 1041 | 1044 1014
Cross-sectonal area (mm): BOZT.7
Test Results
Corditioning pulses. 5 Fem horiz] defnipulse (pm): 14.620000
Core temperature (°C) 35.7

Skin ternperature (°C). 35.5

| Fulag 1 | Fulge 2 | Pulsa 3 | Pulae 4 | Pulse 5 | Mean | Std. Dev. | %CV
Resilient modulus (MPa) 08 706 835 GEE it 685 10.27 148
Tatal recoverable honz. deform. (um) | 23.68 2355 2459 24.34 2455 2416 0.46 19
Poak Il:ﬂﬂlngfm{ﬂ] 1481 1467 1482 1477 1490 1481 447 0.60
Recoverable horiz. deform. #1 (um}) 9.94 B4 10.50 10.72 10.80 10.32 046 441
[Recoverabes honz. deform. #2 [um) 13.7d 139 1419 1362 1374 13.84 0.20 144
Seating force (N) 146 155 145 150 149 149 346 233
—_ —— Horizontal deformation —— Honzontal defermation B2
Pulse 1 Pulse 2 Pulse 3 Pulse 4
II \\-
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 [ AASHTO TP31 (horlz hvdts only, assumed Polsson's ralia)
Diata filahame: DADATA S SLUCKY (UNHASHACWC T_5 35C NO_4.D003
Template file name: DADATA 2 SLLCKY (UNHASRSEFTEMBER 2019.P003
Test date & tme: 1/1/2002 5:16:50 AM
Progect: DESERTASI 53 ITB (LUCKY CAROLES)
Operator Team Pus|atan
Comments:

Setup Parameters
Target temperabura (“C): 35 Peak boading force (N} 1500
Loading putse width (ma): 250 Estimated Foteson's ratioc 0.4

Fulge repetition penod (ms): 3000
Canditioning pllse count: 5 Seating force: AASHTO TP31 {10% of pask)

Specimen Information
identification: ACWC 7.5 35C NO4

Flemarks... Dimersions | Point 1] Point 2| Point 3| Point 4| Point 5| Point 6] Average | Std Dev
gih (mm) | 65.3 | ba.d | 653 |Gad 3.3
Diameter (mm) | 101.1 | 109.1 | 1041 | 101.1 1011

Cross-sectbona area (mm?): B027.7

Test Results
Conditioning pulses: 5 Pemt horiz] defnipulse (pmj: 1.431000
Core emperature (*C); 35.6

Skin temperature (*C) 35.3
| Pulse 1 |Pulse2  |Pulse3  |Pulsed  |Pulse5  [Mean | Std. Dev. | %CY

Resilient modulus (MPa) 1662 1603 1574 1547 1540 1580 31.54 384

Total recoverable honz. deform. (pm) | 9.00 913 an 838 .46 936 o7 1.86

Peak |oading force (N) 1475 427 1428 1416 1420 1433 .23 1.4B

Recoverabls honz. deform. #1 (um) 359 358 3.55 3.58 345 355 0.a5 1.50

Recoverabls horiz. deform. #2 {pm) 5.40 555 air 5.80 601 am o 360

Semlngfnme{N] 136 51 146 146 145 143 4.849 337
— Foics —— Horizontal deformation —— Honzontsl deformation 2

Pulse 2 Pulse 4

—]
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 TAASHTO TP3 (horlz hvdis anly, sssurmed Posson's ratio)
Data fleMame: DADATA 201 SLUCKY (UNHASHACWC 5_0 35C MO _5.D003
Template file name: DADATA 20 SLUCKY (UNHASNSEFTEMBER 2019.P003

Tt dete & tme: 1172002 3:41:42 AM

Project: DESERTAS! 53 ITE (LUCKY CAROLES)

Oiperator: Team Pusjatan
Comments:

Setup Parameters
Target ternperature (“C): 35
Loading puise width {ma). 250
Bulze rapetition pencd (ms): 3000
Conditioning pulse count: 5

Specimen Infermation
Identification: ACWE 5.0 35C NOS
Remarks...

Test Results
Corditloning pulses: 5
Core emperature (°C): 6.1
Shin temperature (“C): 35.8

Peak boadng force (M) 1500
Estimated Polsaon's ratioc 0.4

Seating force: AASHTO TP31 (10% of paak)

Dimensions | Point 1] Point 2] Point 3] Point 4| Point 5| Point 8] Average | Std Dev

Cength (rem) | 706 | 70.6 | 70.6 | 70.6
Diameter (mm) | 1011 | 104.1 | 1041 [ 1011

0.6
1011

Cross-sectonal area (mm?): 8027.7

Famm't horiz] defripulse (umj: 0.053510

| Pulse 1 |Pulse 2 | Pulse 3 | Pulse 4 |Pulse 5 | Mean | Std. Dev. | %CWV
Resllient modulus (MPa} 3365 3242 3242 J1ed 75 3245 65.61 202
Total recoverable horiz. deform. [Hm} 423 437 441 4.48 452 4.40 010 2.26
Peak loading force (M) 1500 1454 1507 1502 1512 1505 6.33 0.42
Recoverable honz, deform. #1 (pm) 1.75 186 1.66 1.9 1.89 185 005 279
Recoverable horiz. defiorm. #2 (pm) 248 251 255 258 263 255 0.05 206
Seating force (M) 150 150 149 148 149 150 0.51 0.34

— o —— Huorizontal deformation —— Honzontal deformation 02

Pulse 1 Pulse 2 Pulse 4

[ 7
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Indirect Tensile Modulus Test

Teat method: ASTM D4123-82 [ AASHTO TP31 [Meoriz_ Ivalis only. Essumed Posson's ratio)
Diata MaName: DADATA 201 GLUCKY (UNHASHACWG 5_5 35C NO_5.D003
Templte fle name: DADATA 2019LUCKY (UNHASISEPTEMBER 2019,P003
Teat date & tenec 11/2002 4:04:34 AM
Project: DESERTASI 53 ITB (LUCKY CAROLES)

Operator: Tearm Pusjatan

Cormments:
Setup Parameters
Target ternperature (°C): 35 Peak boadng force (N): 1500
Lesading putse width (ma). 250 Estimated Polsson's ratioc 0.4
Pulse repetition panod (rma): 3000
Condstioning pulse count: 5 Seating force: AASHTO TP (10% of peak)
Specimen Infermation
Identification: ACWC 5.5 35C NO.S
Remarks... Dimensions | Point 1] Point 2| Point 3] Point 4| Point 5| Point 6] Average | Std Dev
length{mm) |G64.2 |G4.2 |64.2 | 642 B4.2
Dhameter (mm) | 1011 | 1011 | 1041 | 101.1 1M1
Cross-sectional area (mm?): 8027.7
Tiest Results
Condiioning pulses: 5 Pemn’t honz] defnipulse (pmj; 1667000

Core temperature |“C): 36.0
Skin temperature (*C): 35.7
|Pulke1  [Pulse2  |Puse3  [Pulsed  [Pulse5  |Mean T

Reslient modulus (MPa) 2178 mas 1963 1974 1950 20 8243 4,08
Total recoverable honz. deform. (im) | 749 783 BO2 8.05 812 T80 023 2a7r
Peak loading force (M) 1563 1518 1508 1523 1524 1627 168.65 1.22
Recoverabls honz. deform. #1 (pm} 368 182 167 385 384 a8t oaor 1.78
Recoverabls horz. deform. #2 (pm} 33 4.01 415 a2 4.28 4.09 air 4,04
Seating force (M) 143 130 155 143 145 147 472 320
—— Fwoe  —— Horizontal deformation —— Honzontal deformation 52
Pulse 1 Pulse 2 Pulse 4

12 122 124
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Indirect Tensile Modulus Test

Test mathod, ASTM D4123-82 [AASHTO TP31 (horlz. lwits only, asaurmed Posson's ratio)
Deta fleMame: DODATA 201 SLUCKY (UNHASAACWE 6_0 35C NO_5.D003
Tempiate file name: DADATA 20 SLUCKY (UNHAS)SEFTEMBER 2018.P003
Tast date & tme: 1172002 4:27:33 AM
Project DESERTASI 53 1TB (LUCKY CAROLES)
Operator: Team Pusjatan

Cornments:
Selup Parameters
Target ternperature (°C); 35 Peak koading force (M): 1500
Liading putse width (ma): 250 Eatimated Polsson's ratle 0.4
Pulse repefition pesod (ma): 3000
Conditioning pulse count: 5 Sedling force: AASHTO TP31 (10% of peak)
Specimen Infarmation
identification: ACWE 6.0 35C NOS
Fiemarks... Oimengions | Point 1] Point 2| Point 3| Point 4| Point 5| Point 6] Average | Std Dev
B | 628 [(FF]
1091 | 1041 1014
Cross-sactional area {mm®); 8027.7
Test Results
Conditloning pulses: 5 Pam horizl defnipulss (pmj: 1.162000

Clore temperature (°C): 35.8
Skin temperature (°C): 35.7

| Pulsa 1 | Pulse 2 | Pulse 3 | Pulze 4 |Pulse 5 | Mean | Std. Dev. | %CV
Resllient modulus (MPaj 1642 17mm 1636 1648 1636 1662 26.20 1.0
Total recoverable horz. deform. (pm) | 9.24 985 964 877 985 ] 18 1.86
Preak |oading force (M) 1466 1530 1478 1509 1480 18 2640 Lprrs
Recoverable honz. deform. #1 (um) 368 irs 1B 38z in ] 0.05 143
Recoverabe hortz. deform. #2 (um) 5.568 591 B2 585 590 583 014 240
Seating force (M) 153 140 151 141 145 16 53 363

— Foice —— Horizontal deformaticn —— Horzontal deformation &2

Pulze 2 Pulse 4
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Indirect Tensile Modulus Test

Test method: ASTM D4123-82 [ AASHTO TP31 (horiz lviits only, assumed Posson's ratio)
Data fieName: DADATA 201 SLLCKY [UNHASHACWE 6_5 35C NO_5D003
Template file name: D\DATA 201 SLLCKY (UNHASISEPTEMBER 2019.P003
Test date & tmea: 1/1/2002 44318 AM
Progect DESERTASI 53 ITB (LUCKY CAROLES)
Operator: Team Pusjaten

Comments:
Selup Parameters
Target temperature (“C): 35 Peak koading force (M) 1500
Loading puise width {ma): 250 Estimated Polsson's ratio; 04
Pulse repatition penod (rs). 3000
Conditioning pulse count: 5 Seating force: AASHTO TP31 (10% of pask)
Specimen Information
dentification: ACWE 6.5 35C NOS
Remarks... Dimensions | Point 1] Point 2] Pont 3| Foint 4| Point 5| Point 6] Average | 5td Dev
Cengih (mm) | G3.4 | G3.4 | 634 | 634 Bad
Diametar {mm) | 1011 | 1011 | 1014 | 4044 1.
Crems-sectonal araa (mm?): 8027.7
Test Results
Condtioning puses: 5 Pemm haviz] dafripulae (pm): 3.950000

Cove temperature (°C): 35.7
Skin ternperatura (“C): 35.4
|Pulsei  |Pulse2  |Pulse3d  |Puked  Pulse5  |Mean | Std. Dev. | %CV

Resilient modulus (MPa) ga0 950 939 825 914 43 26.27 278
Total recoverable hong. deform. ipm} 15.65 1621 16.51 16.66 16.92 16.39 043 2.65
Peak Imlmfm{ﬂ] 1466 1458 1466 1457 1463 1462 345 027
Recoverabla honiz. daform. #1 [pm} 5.56 571 564 588 591 al8 0.13 2.25
Recoverabls honz. deform. #2 (pm) 1010 1050 1067 10.78 1. 10.61 o 2.80
Seating force (M) 160 150 148 148 144 150 545 363
—— Pice = Horizontal deformation —— Homzantal deformation £2
Pulse 1 Pulse 2 Pulse 4
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Indirect Tensile Modulus Test

Teat mathod: ASTM D4123-82 AASHTO TP31 (horiz Iviis only, assumed Poisson's ratio)
Data fiahame: DA0ATA 20SLUCKY (UNHASRACWE T_0 35C WO_50003
Tempiate file name: DADATA 20 SLUCKY (UNHASNSEFTEMBER 2019.F003
Test date & tme: 1173002 5:04:20 AM

Project DESERTASI S3 ITB (LUCKY CAROLES)

Oiperator: Team Pusjatan
Comments:

Setup Parameters
Tanget temperature (“C). 35
Loading putse width (ma): 250
Fulsa repefition penod (ma): 3000
Caonditioning pulse count: 5

Prak loading force (N): 1500
Estimaied Poisson's ratioc 0.4

Seating force: AASHTO TP (10% of pask)

Specimen Information
Identification: ACWC 7.0 35C NOS
Flemarks... Dimensions | Paint 1] Polint 2| Point 3| Point 4| Paint 5| Point 6] Average | Std Dev
Cength (mem i EBEERGE 623
Diameter {mm) 1011 | 1011 | | I 1M1 |
Cross-sactonal srea (mm'); 8027.7
Test Results
Caonditioning puises; 5 Perm hoiz] defripulse (pmj: 14.370000
Core temperature (*C): 35.7

Skin temperature (°C). 35.5

|Pueq  [Pulse2  |Pulse3d  |Puled  [Pulse5  |Mean | Std. Dev. | %LV
Resilient modulus [MP&) 6O0 655 634 616 803 638 30.52 4.77
Total recoverable horz, deform. (pm) | 23.77 2445 2488 25.20 2579 24.84 0.69 2.7
[Peak loading force (N) 1525 1488 1466 1449 1446 1475 20.00 187
Recoverable horz. deform. &1 {pm) 11.25 11.60 1253 12.48 12.75 12.12 0.58 4.82
Recoverabls horiz. deform. #2 {pm) 12.52 1284 12,35 12.82 13.04 12.n 0.25 1.85
Seating force (N) 135 135 143 148 tdd 11 549 .89
e —— Horizontal deformation —— Honzontal deformation 82
Pulse 1 Pulse 2 Pulse 3 Pulse 4 Pulse 5
IIII \\‘_
|

.! L

I

|

|

|

|

s

\-\.
s T
i ; 122 124
Time {zec)

Industrial Process Controls Global Ltd UTS003 Ver:1.41 (1.41)

Printed 1/1/2002 12:11:50 AM



Indirect Tensile Modulus Test

Test method: ASTM D4123-82 / AASHTO TP31 (horiz. hvdis only, assumed Poisson's rathy)
Data flaMame: DADATA 201 SLUCKY (UNMHASHACWC T_5 35C NO_5.D003
Template file name: DADATA 201 9L UCKY (UNHASHSEPTEMEER 2019.P003

Test date & mme: 17172002 5:20:535 Al
Project DESERTASI $3.1TH (LUCKY CARDLES)

Operator; Tearn Pus|atan
Comments:

Setup Parameters
Tarpet termperature (“C); 35
Loading puise width (ms): 250

Pulsa repettion pencd (ma): 3000
Conditioning pulse count: 5 Sealing force: AASHTO TF31 (10% of peak)

Pesk loading foree (M) 1500
Estimated Poisson's ratiec 0.4

Specimen Information

Identification: ACWC 7.5 35C NO.S
| Paint 1| Point 2] Poant 3] Point 4| Paint 5] Point 8] Average | Std Dev

Remarks... Dimersions
Length (rmm) 63.5 |E:i.:5 635 635 | | Iaa.& |

Diameter (mm) | 101.1 | 1019 | 1014 | 1014 1011
Cross-sectonal anea (mm'): 8027.7

Test Resuits
Conditioning pusses: 5 Pem't hoiz defnipulss (pm): 6.255000

Core temperature (“C): 35.6

Skin termperature (°C): 35.4
| Pulse 1 | Pulsa 2 |Pulze 3 | Pulse 4 | Pulse 5 | Mean | Std. Dew. | %CV
Resllient modulus (MPa) 1149 1082 1064 1057 1048 1080 36.23 335
Tatal recoverable horz. deform. (pm) | 14.63 14.92 15.06 15.15 15.23 15.00 0.29 143
Pean |cading force (M) 1583 1530 1518 1518 1513 1535 20,56 1.83
Recoverabie honz. deform. #1 (um) 3.81 S99 568 5.88 58T o83 0.06 1M
Recoverable honz. deform. #2 (pm) a.a2 aa2 920 9.23 838 8.12 .21 23
Seating force (M) 140 154 153 148 148 148 S.04 3.30
— Farn —— Horizontal deformation Honzontal defermation #2
Pulse 1 Pulse 2 Pulse 3 Pulse 4
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